


Page 2 of 25

The estimated life cycle cost of implementing an AOP-BAC process at Fiveash would be in
the range of $1.18 per 1,000 gallons. Capital cost would be approximately $72,000,000 with
an estimated annual operating cost of $12,700,000. These costs include ozone, BAC, lime feed
improvements and contact time modifications. Full scale ozone equipment could also be leased
for a term to minimize capital outlay.

Noticing that certain well combinations had very high color, one variation of the proposed
system is to treat half of the Fiveash flow with AOP-BAC and half with nanofiltration allowing
retirement of half of the Fiveash process train. The nanofiltration expansion is currently
planned by the City; this hybrid is fully compatible with future Fiveash plans. $100,000,000 in
rehabilitation costs (2017 CUSMP) were added to both alternatives to further extend the
functionality of Fiveash. Total life cycle costs for the two alternatives were $2.32 and $2.53
per 1,000 gallons respectively as detailed in Tables 1 and 2.

Conclusions

 Pilot plant (Figure 1) operated for 11 weeks, AOP pilot operation was hampered by
high solids carryover from the hydrotreater scaling pumps and equipment; the City is
investigating clarification optimization including enhanced lime softening with
recarbonation. The resulting runtime and analyses confirmed the 1992 study color
removal findings with improvements in ozone dose and biological filtration efficiency.

 The total color removal that could be expected through the entire full scale process train
(softening, AOP-ozonation, BAC and final disinfection is estimated at ~90%
(consistent with 1992 study 89% finding). For an average raw water color of 56 color
units, an average finished water color of 6 is projected based on a transferred ozone
dose of 4 mg/L, a chlorine dose of 8 mg/L and an ammonia dose of 1 mg/L (Final
chlorination color removal and dosages were adopted from the 1992 study).

 Ozone by itself was the best color removing advanced oxidative process (AOP)
removing 60-75% of color from the hydrotreater effluent, however, hydrotreater lime
carryover requires lime clarification to be optimized for this option to be feasible.

 No bromide or bromate was detected in the 5 samples analyzed over the 3-month pilot
when using ozonation treatment at the 3 to 6 mg/L ozone dose tested.

 Pilot feed pH ranged from 9 to 10; no pH adjustment was performed during the pilot
study, however, the lime carryover does need to get minimized by improving the
consistency of the lime softening clarification process, possibly by retrofitting lime
feed equipment, optimizing lime dosing and testing alternate settling enhancers, to
mitigate equipment scaling.

 Pilot feed water (hydrotreater effluent) color varied from 10-70, averaging 40 color
units. Feed water quality was highly variable with significant turbidity during the pilot.

 Ozone converted between 0.5 and 1.1 mg/L of the average feed water 8 mg/L of
dissolved organic carbon (DOC) to biodegradable dissolved organic carbon (BDOC);
the biological activated carbon (BAC) process (Column #1 only) removed over 90% of
the BDOC, producing a biologically stable water. This result along with heterotrophic
plate count (HPC) analyses showed that the GAC system functioned as a BAC system.

 The GAC did initially provide adsorptive color and DOC removal, however, the initial
color increase occurred quickly in the BAC Column #1 at approximately 500 bed
volumes but continued to remove color and TOC indicating biological action past 2,000
bed volumes to the end of the valid pilot run.



Page 3 of 25

 After the adsorptive phase exhaustion, BAC Column #1 removed from 40 to 80%
removal of AOP effluent color at an empty bed contact time (EBCT) of 8.5 minutes
and a pH of 9 to 10, until color breakthrough indicated the need for backwash; with
removal due to BDOC removal and possibly the filtration process. BAC Column #2
performed similarly.

 BAC Column #1 had color breakthrough at 1,700 bed volumes. BAC columns were
backwashed (as full scale Fiveash scale filters are periodically) thereby restoring the
color removal in BAC #1.

 The early exhaustion of the GAC is due to the high content of organics in the softened
water (8 mg/L). GAC without biological action is applicable when TOC is < 3 mg/L.

 The City is considering a new plant to replace most of Fiveash at the wellfield; a hybrid
alternative was developed to treat half the flow via AOP-BAC and half via robust TOC
removal, e.g., nanofiltration.

 The advantages of the AOP-BAC process are that it can be implemented quickly, the
BAC requires no structural changes to the filtration, could be deployed on only half the
Fiveash process train, and the ozonation could be deployed on a temporary basis
(leased) to cover the 5-year gap from now until a new Fiveash facility is operational.

 The assumption was to use the existing recarbonation basins for ozone contact time to
minimize cost, if the City implemented enhanced softening with recarbonation,
separate ozone contact would be required probably limiting the viability of this option.
Enhanced lime softening is not required for AOP-BAC to be viable, but more consistent
operation of the lime clarifiers would be as mentioned above.

  Figure 1. Pilot Plant Layout



Page 4 of 25

Recommendations

 Continue with efforts to optimize the lime softening process and minimize hydrotreater
effluent turbidity/carryover.

 Consider testing retrofitting one filter with sand + granular activated carbon (GAC) to
confirm the operability of GAC as a filtration media.

 Review Fiveash replacement plans and consider implementing full or split AOP-BAC
process for either short- or long-term color removal for improvement/replacement of
Fiveash with costs shown in Tables 1 and 2.

 AOP equipment could be centrally located just south of the Maintenance Building (as
proposed in 1992) or split and located adjacent to each hydrotreater train.

Table 1. Fiveash Cost Estimate - Option 1 (Add AOP-BAC to Existing Fiveash WTP)

Item Capital Cost

Annual
Operating

Cost
Equivalent

Annual Cost

Unit Water
Cost,

$/1000 gal
Optimize Lime Softening 10,000,000 1,000,000 1,650,510 0.11
Ozonation System 48,645,000 2,000,000 5,164,406 0.35
Biofiltration Media* 4,800,000 9,600,000 9,912,245 0.68
Disinfection Contact Time Modifications 8,000,000 100,000 620,408 0.04
Fiveash Rehab and Operation 100,000,000 10,000,000 16,505,100 1.13

Total 171,445,000 22,700,000 33,852,669 2.32
    * $1.60/lb of GAC at 45 MGD design flow and 8.5 minute EBCT

Table 2. Fiveash Cost Estimate - Option 2 (Add 50% Nano, 50% Ozone/BAC to Existing Fiveash WTP)

Item Capital Cost

Annual
Operating

Cost
Equivalent

Annual Cost

Unit Water
Cost,

$/1000 gal
Nanofiltration at Wellsites (50-60% treatment) 120,000,000 5,000,000 12,806,120 0.88
Optimize 1 Set of Lime Softening 6,000,000 600,000 990,306 0.07
Ozonation System for 1/2 flow 27,000,000 1,300,000 3,056,377 0.21
Biofiltration Media for 1/2 flow 2,400,000 4,800,000 4,956,122 0.34
Disinfection Contact Time Modifications 8,000,000 100,000 620,408 0.04
Fiveash Rehab and Operation 100,000,000 8,000,000 14,505,100 0.99

Total 263,400,000 19,800,000 36,934,433 2.53

Assumptions:
Equivalent Annual given Present Value, 30 years: 0.06505

ADF = 40 mgd
I = 5%



Page 5 of 25

INTRODUCTION

The City of Fort Lauderdale provides potable water and wastewater service to City and
surrounding community residents. The City’s Utilities Division a part of the Public Works
Department manages, operates and maintains the City’s water and wastewater utilities.

The City’s Charles W. Fiveash Water Treatment Plant (Fiveash) provides potable water to over
75% of the service area. Total designed treatment capacity is 70 MGD of produced water,
however, water use permit restrictions limit the output to approximately 40 MGD.  Fiveash
consists of 29 active production groundwater wells, aeration, lime softening, and media
filtration followed by storage and high service pumping.  Disinfection is provided with
chloramine addition to the softened and filtered finished water.

A pilot scale water treatment process was mobilized and operated from February to April 2021
at Fiveash to identify feasibility and operational and capital costs associated with implementing
an advanced oxidation process (AOP) combined with biologically active carbon (BAC)
treatment, abbreviated AOP-BAC, to replace the existing dual media in the filters and provide
short term color removal while City pursues options to replace the WTP. The BAC is simply
granular activated carbon (GAC) that is allowed to have controlled biological growth to
support organic carbon/color removal and biologically stabilize the finished water.

While Fiveash produces safe reliable drinking water, color levels within the CITY’s finished
water have been an area of concern for the City’s staff, customers and business.  While
evaluating the facility during the Comprehensive and Strategic Utilities Master Plan, the City
inquired about viable options to reduce the color to a level below visual observation, less than
five color units, in the finished water.

METHODOLOGY
Pilot plant set up and methodology is summarized in Attachment C.  The pilot essentially
inserted an AOP-BAC at the point of hydrotreater effluent to recarbonation basins.  The pilot
was run for 11 weeks with assistance from Fiveash operations staff.  Water samples were sent
to NELAC certified laboratories for the given analytes.  Results were recorded, included as
Attachment D and summarized below.

The GAC/BAC system consisted of four (4) columns operated in series. While the 3rd and 4th

GAC/BAC columns were operated the entire pilot duration the results were discounted as the
existing Fiveash filters would not have enough volume for the 3rd and 4th columns to be feasible
full scale. Each column had 3.33 feet of GAC to simulate what could be done at full-scale plant
in the existing filters.  The empty bed contact time (EBCT) for Column # 1 was approximately
8.5 minutes and would be equivalent of the EBCT if full-scale filters were retrofitted with 3.33
ft of GAC/sand and operated at design flow of 45 MGD. The empty bed contact time for
Column # 2 was also approximately 8.5 min and the EBCT of two column system would be
17 min and equivalent of the EBCT if full-scale filters were retrofitted with 3.33 ft of GAC
and operated at max flow of 45 MGD.



Page 6 of 25

RESULTS

AOP Color Removal – AOP color removal ranged from 0 to 75% for the oxidants tested as
follows:

 Hydrogen peroxide (Peroxide) – 22% for 5 mg/L and 47% for 10 mg/L
 Ultraviolet radiation (UV) – 0% for the limited testing; hydrotreater carryover fouled

the UV system quickly
 Peroxide + UV – limited color removal observed, however, influent color was low on

the day tested and UV function was limited for retesting based on fouling
 Ozone – 60 to 75 % color removal (consistent and in some cases higher than the 1992

ozone pilot study (1992 Study), there were some lower removals observed due to high
influent color (not enough ozone was applied) or very low influent color (see Figure 2
for example and Attachment B for summary of results)

 Ozone + Peroxide – 55% average color removal; similar or less than ozone itself

Figure 2. Example AOP-Ozone Color Removal Test Results

BAC Color Removal – BAC color removal ranged from 40 to 80% as follows:
 BAC Column #1 (BAC #1) – BAC #1 was operated during startup to try to establish

biological activity. BAC#1 initially performed as a GAC system (adsorption being the
principal mechanism of color/organic removal).

 A color increase occurred after 500 bed volumes, indicating the end of the adsorptive
removal phase. Following 500 bed volumes BAC #1 operated as a biological filter with
color removal from 40% to 80% until 2,300 bed volumes as shown in Figure 3 and
summarized in Attachment C. BAC #1 required backwashing at 2,300 bed volumes
due to sitting up for a week and accumulating algae.  BAC #1 was not backwashed,
however, color removal continued in BAC #2 and surrogated the BAC #1 color
removal results after this point in time, as full color breakthrough occurred in BAC #1.



Page 7 of 25

 BAC Column #2 (BAC #2) – BAC #2 was also operated during startup, with the initial
color increase also occurring also around 500 bed volumes.  Following 500 bed
volumes BAC #2, operated in series downstream of BAC #1, functioned as a biological
filter to provide 40 to 80% color removal vs. BAC #1 effluent.

 BAC color removal was likely a combination of adsorption, biological activity and
filtration including the lime softening fines.

 BAC #1 exceeded inflow color at approximately 1600 bed volumes, the BAC columns
were backwashed and color removal was restored to previous levels.  This concurs with
the City’s normal backwashing requirements.

Figure 3. Example BAC Color Removal Test Results

AOP Oxidant and Location – Ozone by itself clearly performed the best for color removal for
the source water piloted. The pilot was placed just downstream of the hydrotreater as in the
1992 study and significant lime carryover was present during the testing.  City operation staff
are investigating moving to enhanced lime softening with higher pHs and adding the
recarbonation step.  The lime carryover was depositing on equipment and AOP operation was
reduced to intermittent to control fouling in pipes, pumps and flow meters. It should be noted
that no issues with the ozone injection were observed and pumping and metering would not be
necessary for full scale assuming the recarbonation basins work for contact. The Fiveash filters
are clearly a key part of the process tasked with removing the lime solids escaping the
hydrotreaters.  450’ of piping was extended to test the AOP on the Fiveash raw water upstream
of lime softening and aeration, however, influent color in the 70 range was observed during
the day the raw was tested and not enough ozone was available as roughly 30 to 40% color
removal was observed.  Higher ozone doses would likely have been more effective on the raw
but also would increase cost.



Page 8 of 25

Influent Color – Fiveash raw and hydrotreater effluent color was highly variable. Raw color
varied from 30 to over 70 and hydrotreater effluent color similarly varied from 10 to 70.  This
variability should be considered in planning Fiveash improvements.  At certain times during
the pilot, the Fiveash pre-chlorination was reinstated for necessity; the pre-chlorination reduces
color by approximately 50% based on previous studies.

Results: Bromate – The bromide and bromate testing indicated no issue for bromate with all
samples at or below detection limits while using ozonation treatment.  Noting that the source
water quality is highly variable depending on the wells in use at a given time; bromate was not
observed following ozonation.

Results: Biodegradable Dissolved Organic Carbon (BDOC) – BDOC is a measure of how
much dissolved organic carbon is available for assimilation by organisms in the BAC process.
Results for two BAC influent versus one BAC #1 and #2 effluent each were improved versus
1992 as the BAC removed significantly more BDOC than the anthracite biofilter in 1992:

 The hydrotreater effluent (AOP pilot influent) total organic carbon (TOC) ranged from
6 to 10 mg/L and was almost all dissolved (DOC).

 Ozone did not reduce the TOC or DOC significantly at the doses tested, the 1992 study
observed a 5% DOC reduction in lower doses.

 Ozone converted approximately 0.5 to 1.1 mg/L of the DOC to BDOC.
 The BAC stage 1 column removed over 90% of the BDOC produced by ozonation,

well after the stage 1 GAC adsorptive removal was exhausted, leaving low levels
(close to detection limits) of BDOC in the effluent. Heterotrophic plate count (HPC)
sampling also indicated the presence of biological activity in the BAC columns.
Therefore, the GAC system was biologically active and low resulting BDOC levels
would indicate the BAC produces a biological stable water.

 It should be noted that TOC removals nearing 50% were observed in BAC #1 and #2
in the 1,500 to 2,000 bed volume range except with BAC #1 required backwashing.
Due to the limited duration of the pilot and the BAC #1 backwashing issue it is not
known if this TOC removal could extend past 2,000 bed volumes, however, given that
the GAC’s adsorptive capacity was exhausted it is probable that this TOC removal
process was biological/filtrative and could continue.

Design Criteria – The resulting recommended AOP and BAC design criteria are presented in
Table 1, including reduced lime carryover from the hydrotreaters.  Ozone contact time in the
5-minute range would be achieved in the existing recarbonation basins with some minor
modifications; this should be verified.  Design criteria for AOP-BAC are presented in Table 3.



Page 9 of 25

Table 3. AOP-BAC Preliminary Process Criteria
Item Component Criteria Units
Lime Softening Optimization (separate effort by City)

Design Conditions
Effluent lime turbidity

Ozonation System
Design Conditions

Design Flow 45 mgd
Average Flow 40 mgd
Max Ozone Dose 6 mg/L
Average Ozone Dose 4 mg/L
Number of generators 2 to 4 #

Ozone Generation
Max Ozone Generation 3,000 lb O3/day
Average Ozone Generation 2,000 lb O3/day
Number of trains 2 #

Oxygen Production/Storage
Maximum Oxygen Production 25 ton/day
Average Oxygen Production 10-20 ton/day

Biologically Active Carbon
Sand

Effective size 0.5 mm
Uniformity Coefficient <1.4
Existing Filter Sand Depth 7 inch
Proposed Filter Sand Depth 7 inch

Granular Activated Carbon
Carbon Type Granular Activated
Carbon Tested Calgon
Empty Bed Contact Time 5-10 minutes
Surface Loading Rate 2-4 gpm/ft2

Existing Filter Anthracite Depth 18 inch
Proposed Filter GAC Depth 30 inch

Anthracite (optional)
Effective size 0.5 mm
Uniformity Coefficient <1.4
Existing Filter Anth. Depth 18 inch
Proposed Filter Anth. Depths 30 inch

Disinfection Contact Time Modifications
Contact Time 90 minutes
Contact time improvements

Minimized, potentially via the
City's ongoing efforts to

optimize, potentially raising pH
and utilizing recarbonation.

Add baffle walls to exsiting
storage, add piping and possibly

transfer pumping



Page 10 of 25

Potential Treatment Alternatives – noting that the City is contemplating moving forward with
constructing a brand new WTP on the wellfield site to partially replace Fiveash.  Fiveash would
still function for storage and repumping.  Two AOP-BAC process upgrade alternatives were
developed to improve Fiveash as follows:

1. Rehab Fiveash treatment processes and add ozone plus biofiltration for color removal.
2. Implement a new membrane softening process to treat 50-60% of the flow, recover the

concentrate to Fiveash and run the other 50% raw water thru 1 set of lime softening
hydrotreaters abandoning the other set.  Membrane softening/total organic carbon
removal would operate 80-85% recovery and the concentrate would be routed to
Fiveash in the existing, unused transmission pipe for treatment in Fiveash’ lime
softening or converted concentrate recovery process.

Estimated Costs – Estimated AOP-ozone capital, operating and unit water costs are provided
in Tables 4 and 5.

Table 4.  Ozonation System Capital Cost Opinion

Quantity Total Cost
(40.0 MGD)

Lime Softening Operations Optimization

Ozone Generation System (see Attachment E):
- Two ozone generators
- Two LOX tanks with vaporization system
- Closed loop HEX cooling system
- Two side stream injection systems
- Two ozone destructors
- One ozone control panel
- Instruments and monitors

1

1

Optimize the lime process
and clarification to produce

a lower turbidity effluent,
e.g., new lime feed system

$8,000,000

Construct enclosure, install equipment 1 $10,000,000
Dissipation Chamber/Piping 1 $500,000
Additional piping, bypass and valves 1 $5,000,000
Sitework, demo, connections 1 $4,500,000
Yard Piping for LOX 1 $1,500,000
Electrical and I&C 1 $5,000,000
Sub-Total $34,500,000
Design/Construction Inspections 8% $3,450,000
General Conditions 3% $1,035,000
Contractor O&P 10% $2,760,000
Contingency 20% $6,900,000
TOTAL $48,645,000



Page 11 of 25

Table 5.  Ozonation System Operation Cost Opinion

Unit Cost Cost @ 40.0
MGD

Power $0.13/kWh $850,000
LOX $0.06/lb $500,000
Maintenance Lump sum $300,000
TOTAL $1,650,000

1. Power: $0.13/kWh

2. LOX: $0.06/lb (FY2018 Orange County Bid, escalated)

3. Ozonation maintenance costs estimates based on real costs incurred by Toho Water Authority
a. Maintenance of ozone analyzers, UV lamp modifications, degas separator valve buttons replacement,

heat exchanger spare plates and gaskets, cooling water strainers
b. Replacement of catalyst for destruct
c. Ozone meter cleaning and calibration

It is estimated that the granular activated carbon in the BAC would cost $4,800,000 to retrofit
into the existing Fiveash filters and that carbon replacement would occur twice per year.  Costs
for the other options were estimated based on the best available information.  2 mgd
nanofiltration trailer mounted skids that could be located at each well if preferable were used
to estimate the membrane softening/total organic carbon removal costs.  2 mgd skids cost
approximately $5M each (per Pall Corporation) and installation estimated at an additional
$5M.

___________________________________________________________________________

END OF TECHNICAL MEMORANDUM

Attachments Below:
A – Pilot Methodology
B – AOP Results
C – BAC Results
D – Laboratory Results and COCs
E – Ozone Equipment Quotation



Page A-1

Attachment A – Pilot Methodology

The pilot testing is divided in two (2) phases

Phase 1. The first phase of the pilot study is to test different AOP systems over a one-
week period. The different AOP systems that will be tested are:

1. Ozone
2. Ozone + Hydrogen peroxide
3. Ozone + UV

Phase 2. The second phase of the pilot study is to test the most efficient AOP system
to remove color followed by biological activated carbon (BAC) over an eight-week
period.

I. Pilot Testing Systems

I.1. AOP System
The AOP system is an integrated skid that contains an ozone system, an UV system, and a
hydrogen peroxide feed system.
The AOP unit needs to be installed within a building.  The unit is designed to run on 208 VAC,
3 Phase, 60Hz, 30 Amp. The power hook up needs to be performed by a licensed electrician.

I.2. BAC System
The BAC system consists of four (4) six-inch columns that can contain up to 4 feet of GAC.
Two columns will be operated in series.
The BAC unit needs to be installed within a building. One 110V outlet is required for the pump
pumping water to the GAC unit.



Page A-2

AOP System (SPARTOX A30 OZONE/UV) BAC System

II. Water to be Treated

The different systems will be tested on the lime softened unchlorinated water.
The City will indicate to REI where the water should be drawn from (existing tap) and REI
will pipe from the tap to the units using PVC pipes.

III.AOP Pilot Testing – Phase 1

The first phase of the pilot study is to test different AOP systems over a one week-period. The
different AOP systems that will be tested are:

1. UV
2. Ozone
3. Hydrogen peroxide + Ozone
4. Hydrogen peroxide + UV (185 + 254 nm wavelength)
5. Ozone + UV (185 + 254 nm wavelength)
6. Peracetic Acid

SEE TABLE 1 FOR ANALYSIS

UV Testing
1. Switch the UV light on
2. Record intensity I (around 4 mW/cm2)
3. Set the water flow to 30 gpm
4. Analyze UV and Color in influent and effluent (after 0.45 um filtration)
5. Set the water flow to 20 gpm
6. Analyze UV and Color in effluent (after 0.45 um filtration)



Page A-3

7. Set the water flow to 10 gpm
8. Analyze UV and Color in effluent (after 0.45 um filtration)

The UV dose (mJ/cm2) is calculated as follows: I (mW/cm2) x 673 / Flow (gpm)
At 30 gpm the dose would be around 90 mJ/cm2

Hydrogen Peroxide and UV Testing
The hydrogen peroxide is a 35% solution
Dilute to obtain a 0.35% solution: 38 mL of 35% solution in 1 gal of DI (or 10 mL in 1 L of
DI): put DI water in bucket first then hydrogen peroxide.

1. Select the water flow for the best UV testing results in terms of color removal
2. Record intensity I (around 4 mW/cm2)
3. Set the hydrogen peroxide dose to 5 ppm
4. Analyze UV and Color in influent and effluent (after 0.45 um filtration) and pH effluent
5. Set the hydrogen peroxide dose to 10 ppm
6. Analyze UV and Color in effluent (after 0.45 um filtration) and pH effluent
7. Set the hydrogen peroxide dose to 15 ppm
8. Analyze UV and Color in effluent (after 0.45 um filtration) pH effluent
9. Assess if there is any improvement by increasing the dose

If flow is 10 gpm and dose is 5 ppm, the feed rate of the chemical pump should be: 50 ml/min
(using the 0.35% solution)

Ozone Testing
1. Switch the Ozone unit on
2. Set ozone power to 50%
3. Set water flow to 30 gpm
4. Record ozone concentration (back of the unit) in g/NM3
5. Record backpressure of ozone generator (psi)
6. Analyze ozone residual in effluent (right after venturi)
7. Analyze UV and Color in influent and effluent (after 0.45 um filtration)
8. Set the ozone power to 75%
9. Analyze ozone residual in effluent (right after venturi)
10. Analyze UV and Color in effluent (after 0.45 um filtration)
11. Set the ozone power to 100%
12. Analyze ozone residual in effluent (right after venturi)
13. Analyze UV and Color in effluent (after 0.45 um filtration)
14. SAMPLE FOR TOC/DOC/BDOC/BROMIDE/BROMATE (TABLE 1) ASSESS

WHAT BEST TEST IS BEFORE SAMPLING. MAY HAVE TO GO BACK TO
PREVIOUS SETTING

Hydrogen Peroxide and Ozone Testing
The hydrogen peroxide is a 35% solution



Page A-4

Dilute to obtain a 0.35% solution: 38 mL of 35% solution in 1 gal of DI (or 10 mL in 1 L of
DI): put DI water in bucket first then hydrogen peroxide.

1. Select the ozone power for the best Ozone testing results in terms of color removal
2. Set water flow to 30 gpm
3. Record ozone concentration (back of the unit) in g/NM3
4. Record backpressure of ozone generator (psi)
5. Analyze ozone residual in effluent (right after venturi)
6. Set the hydrogen peroxide dose to 5 ppm
7. Analyze UV and Color in influent and effluent (after 0.45 um filtration) and pH effluent
8. Set the hydrogen peroxide dose to 10 ppm
9. Analyze UV and Color in effluent (after 0.45 um filtration) and pH effluent
10. Set the hydrogen peroxide dose to 15 ppm
11. Analyze UV and Color in effluent (after 0.45 um filtration) pH effluent
12. Assess if there is any improvement by increasing the dose
13. SAMPLE FOR TOC/DOC/BDOC/BROMIDE/BROMATE (TABLE 1) ASSESS

WHAT BEST TEST IS BEFORE SAMPLING. MAY HAVE TO GO BACK TO
PREVIOUS SETTING

Ozone and UV Testing
1. Select the water flow for the best UV testing results in terms of color removal
2. Record water flow
3. Record intensity I (around 4 mW/cm2)
4. Set ozone power to 50%
5. Record ozone concentration (back of the unit) in g/NM3
6. Record backpressure of ozone generator (psi)
7. Analyze ozone residual in effluent (right after venturi)
8. Analyze UV and Color in influent and effluent (after 0.45 um filtration)
9. Set the ozone power to 75%
10. Analyze ozone residual in effluent (right after venturi)
11. Analyze UV and Color in effluent (after 0.45 um filtration)
12. Set the ozone power to 100%
13. Analyze ozone residual in effluent (right after venturi)
14. Analyze UV and Color in effluent (after 0.45 um filtration)
15. SAMPLE FOR TOC/DOC/BDOC/BROMIDE/BROMATE (TABLE 1) ASSESS

WHAT BEST TEST IS BEFORE SAMPLING. MAY HAVE TO GO BACK TO
PREVIOUS SETTING

Table 1 presents the locations and water quality parameters that will be analyzed for the AOP
system influent and the different AOP system effluents.



Page B-1

Attachment B – AOP Pilot Results

Table B-1.  AOP Testing - UV Results

Date 8-Feb 8-Feb 8-Feb
Flow (gpm) 30 20 10
UV (mW/cm^2) 0.4 0.4 0.4
UV (mJ/cm^2) 9.0 13.5 26.9
Color (Influent) 22 20 21
Color (Effluent) 22 20 20